
PART LIST 1EOS 100 2013-11-20 gl

Cylinder assy

PART NUMBER NAME OF THE ITEM PIECE STANDARD

CY 001 SPARK PLUG 1 NGK B10 HS

CY 002
CYLINDER SET

1

TUBE FITTING

CY 003 1

CY 004 1

Crankcase assy

CR 001 HEXAGON NUT 2

CR 002 STUD 4
CR 003 LOCKING RING - bore 1 DIN 472-42x1.75
CR 004 SEAL RING 1 DIN 3760-A20x42x8

CR 005

CRANKCASE-LH 1CR 007

BALL BEARING

2

6204.C3

CR 008

CRANKSHAFT
2CR 009

WOODRUFF KEY

1CR 010

1CR 011

SEAL RING

1

DIN 3760-A20x35x7

CR 012

LOCKING RING-bore 1

Muffler parts

MU 001

SILENCER

1

MU 002

CYLINDER SCREW

MU 003

CYLINDER SCREW

2

MU 004 2

MU 005

MUFFLER

1

MU 006

TENSION SPRING

MU 007

BRACKET

2

Ignition / Cooling / Starter parts

ICS 001 MOUNTING SET 1

ICS 002

SPACER

1

ICS 003

IGNITION COIL

1

ICS 004

CYLINDER SCREW

1

ICS 005 MAGNET WHEEL 1

ICS 006

STARTER

1

ICS 007

CYLINDER SCREW

1

DIN 7984-M5x10-8.8

ICS 008

HEXAGON NUT

3

ICS 010 3

ICS 011

COOLING COVER

1

ICS 012

COUNTER SUNK SCREW

3

Mounting plate parts

MP 001 NUT 4 ISO 7040-M6-8
MP 002 WASHER 4 ISO 7090-6-200HV

MP 003

MOUNTING PLATE 1MP 004

SCREW 3 DIN 7991-M5x25-8.8MP 005

RUBBER PUFFER 2 GIMET-Puffer 20-15-1  (M6)

MP 006

MP 007 RUBBER PUFFER 4 GIMET-Puffer 30-20-2  (M8)

SCREW 4 DIN 7991-M8x25-8.8

Coupling assy

CO 001 HEXAGON NUT 1

CO 002 BALL BEARING 3

CO 003 COUPLING BELL 1

CO 004 CLUTCH HUB assy 1

CR 013

CYLINDER SCREW 2 DIN 7984-M5x30-8.8

ICS 009 HOUSING BRACKET 1

DIN 7980-5

2

DIN 912-M6x20-8.82

MU 008

MU 009

SPRING RING

1

MU 010

GASKET

1

MU 011 WASHER 1 ISO 7090-8-200HV

MU 012 1

GASKET

1

D-COMPRESSOR SET

61902 . 2ZR

COOLING HOUSING

RUBBER PROFILE

WASHER

ICS 013

ICS 014

ICS 015

1

DIN 934-M10x1.25

SPRING RING 2

3

ISO 7991-M5x20-8.8

DIN 7980-M6LOCKING SPRING

DIN 7980-M6

CYLINDER SCREW DIN 912-M6x20-8.8

DIN 912-M8x20-8.8

CR 014

CR 015

CRANKCASE-RH

HEXAGON NUT

1

2 EN 1661-M7-8

CR 006 CYLINDER SCREW 7 DIN 7984-M5x25-8.8

CENTER SLEEVE

DIN 472-35x1.5

M7

210

DIN 7984-M5x16-8.8

DIN 988-10-200HV

CY 005 CYLINDER GASKET SET 1

MU 013 MUFFLER-assy  (part1-12) 1

OPTIONAL !


